Table T25

HEXAGONAL SOCKET SCREW M6X14 (*)

28

SEAL ANGST+PFISTER OR 3231

HEXAGONAL SOCKET SCREW M6X25

29

SEAL ANGST+PFISTER OR 3231

15

FLAT HEAD SOCKET SCREW M4X12

30

OIL PLUG WITH VENT TCF 58901 ELESA

Ref. Description Q.| |Ref. Description Q.
1 | CASING 1 17 | OIL PLUG 58501 ELESA 1
2 |COVER 1 18 | PARALLEL PIN 6X30 2
3 | INDEXING DISK 1 19 | THREADED LOCKING RING M30X1,5 E.STOP| 1
4 | CAM FOLLOWER-PIN-WASHER S 20 | THREADED LOCKING RING M35X1,5 E.STOP | 1
7 |NUT S 21 | KEYWAY 10X8X50 1
8 [CAM 1 22 |BEARING RIV 30206 1
9 | SPACER RING 1 23 | BEARING RIV 32007X 1

10 | CAM SHAFT HOLDER 1 24 |BEARING RIV 16014 1

11 | SIDE FLANGE 02674 2 25 | SEAL ANGST+PFISTER A70858 1

12 | THREADED LOCKING RING M35X1,5 E.STOP 1 26 | SEAL ANGST+PFISTER A28477 1

13 | HEXAGONAL SOCKET SCREW M6X20 7 27 | SEAL ANGST+PFISTER A32477 1

1 1
8 1
4 1
1

16

OIL PLUG 58501 ELESA

(*)The screws which lock the fixed part of the indexing disk to the casing are shorter on the cam side than
on the other sides
For S value see table 5 - page 6

13





